
Th
is

 P
re

lim
in

ar
y 

O
ffi

ci
al

 S
ta

te
m

en
t a

nd
 th

e 
in

fo
rm

at
io

n 
co

nt
ai

ne
d 

he
re

in
 a

re
 su

bj
ec

t t
o 

co
m

pl
et

io
n 

or
 a

m
en

dm
en

t. 
U

nd
er

 n
o 

ci
rc

um
st

an
ce

s s
ha

ll 
th

is
 P

re
lim

in
ar

y 
O

ff
ic

ia
l S

ta
te

m
en

t c
on

st
itu

te
 a

n 
of

fe
r t

o 
se

ll 
or

 a
 so

lic
ita

tio
n 

of
 

an
 o

ffe
r t

o 
bu

y,
 n

or
 sh

al
l t

he
re

 b
e 

an
y 

sa
le

 o
f t

he
se

 se
cu

rit
ie

s i
n 

an
y 

ju
ris

di
ct

io
n 

in
 w

hi
ch

 su
ch

 o
ffe

r, 
so

lic
ita

tio
n 

or
 sa

le
 w

ou
ld

 b
e 

un
la

w
fu

l p
rio

r t
o 

re
gi

st
ra

tio
n 

or
 q

ua
lif

ic
at

io
n 

un
de
[...]
THE WASTEWATER SYSTEM 

General 

The District’s Wastewater System provides regional wastewater conveyance, treatment, and 
disposal services for an area within the District designated as Special District No. 1. Special District 
No. 1, a separate district within the District governed by the Board, was established in 1944 and is 
administered by the District’s Wastewater Department. The Wastewater System began operations in 
1951. 

Special District No. 1 intercepts, treats and disposes of wastewater within its wastewater service 
area, which includes the six participating cities of Alameda, Albany, Berkeley, Emeryville, Oakland and 
Piedmont, and the Stege Sanitary District. Each of the participating agencies maintains its own separate 



 

 A-8 
 

sanitary sewer system (i.e., a system designed to transport sewage separate from the pipe system 
constructed to convey storm water runoff directly to surface waters), and is responsible for collecting and 
conveying wastewater to the District interceptors. The participating agencies and Special District No. 1 
operate under separate National Pollutant Discharge Elimination System (“NPDES”) permits issued by 
the Regional Water Quality Control Board San Francisco Bay Region (the “Regional Board”) and are 
separately responsible for failures of their own collection, conveyance and/or disposal systems. 

In addition to treating wastewater received from the participating agencies through their 
collection systems, the District also treats high-organic waste streams delivered to District facilities in 
trucks through its resource recovery program. The trucked wastes include domestic waste from septic 
tanks, industrial and commercial process wastes, fat, oil and grease from restaurants and other food and 
drink wastes. See “– Resource Recovery” below.  

Table 1 shows the population trends for the seven largest cities within the District’s Wastewater 
System service area, Alameda and Contra Costa Counties and the State for the five years 2017 to 2021. 

Table 1 
SEVEN LARGEST CITIES IN DISTRICT WASTEWATER SYSTEM SERVICE AREA 

ALAMEDA, CONTRA COSTA COUNTIES AND CALIFORNIA 
Population Trends(1) 

 2017 2018 2019 2020 2021 
      
Oakland 427,493 428,750 429,932 432,327 435,514 
Berkeley 121,210 121,763 122,297 122,364 116,761 
Alameda 80,947 81,195 81,457 81,135 80,884 
El Cerrito 24,534 24,645 24,788 24,835 24,846 
Albany 18,570 18,818 18,932 18,871 17,055 
Piedmont 11,354 11,311 11,325 11,297 11,296 
Emeryville   12,087   12,142    12,177    12,448   12,586 
Total Seven Cities 696,195 698,624 700,908 703,277 698,942 
      
Alameda County 1,644,303 1,651,760 1,659,608 1,663,114 1,656,591 
Contra Costa County 1,137,577 1,143,188 1,147,623 1,149,853 1,153,854 
      
California 39,352,398 39,519,535 39,605,361 39,648,938 39,466,855 
_________________ 

(1) As of January 1 of each year. Includes the six participating cities and El Cerrito, the largest incorporated portion of the 
Stege Sanitary District service area. 

Source: State of California, Department of Finance, E-4 Population Estimates for Cities, Counties and the State–
2011-2021, with 2010 Census Benchmark. Sacramento, California, May 2021. 

The total civilian labor force in Alameda and Contra Costa Counties, representing all people who 
work or are seeking work, totaled 1,355,100 in 2020 (the most recent full year information available). In 
2020, the unemployment rate approximated 8.8% in Alameda County and 8.9% in Contra Costa County. 
In comparison, the unemployment rate averaged 10.1% in the State of California and 8.1% in the nation 
as a whole for the same period. These unemployment rates reflect the impact of the COVID-19 pandemic. 
As of December 2021, the preliminary unadjusted unemployment rate for Alameda County was 3.9% and 
was 4.2% for Contra Costa County. 

Table 2 shows the labor force and employment trends for Alameda and Contra Costa Counties, 
the State and the United States for the five years 2016 to 2020.  



 

 A-9 
 

Table 2 
ALAMEDA COUNTY AND CONTRA COSTA COUNTY 

Labor Force and Employment 
Calendar Years 2016 through 2020(1) 

 
Year and Area 

Civilian Labor 
Force(2) 

 
Employment 

 
Unemployment 

Unemployment 
Rate 

2016      
 Alameda County 831,800 796,000 35,800 4.3% 
 Contra Costa County 553,200 528,400 24,800 4.5 
 California 19,012,000 17,965,000 1,046,600 5.5 
 United States 159,187,000 151,436,000 7,751,000 4.9 
      

2017      
 Alameda County 838,700 807,700 31,000 3.7% 
 Contra Costa County 558,200 536,700 21,600 3.9 
 California 19,173,800 18,246,800 927,000 4.8 
 United States 160,320,000 153,337,000 6,982,000 4.4 
      

2018      
 Alameda County 841,500 815,700 25,800 3.1% 
 Contra Costa County 560,300 542,200 18,100 3.2 
 California 19,263,900 18,442,400 821,500 4.3 
 United States 162,075,000 155,761,000 6,314,000 3.9 
      

2019      
 Alameda County 841,100 815,900 25,200 3.0% 
 Contra Costa County 559,700 542,100 17,600 3.1 
 California 19,353,700 18,550,500 803,200 4.2 
 United States 163,539,000 157,538,000 6,001,000 3.7 
      

2020      
 Alameda County 813,800 742,400 71,400 8.8% 
 Contra Costa County 541,300 493,200 48,000 8.9 
 California 18,821,200 16,913,100 1,908,100 10.1 
 United States 160,742,000 147,795,000 12,947,000 8.1 

_________________ 
(1) Most recent full calendar year information available. 
(2) Total of Employment and Unemployment figures for any year and area may not add to corresponding Civilian 

Labor Force number due to rounding. 
Sources: For State and County information, State of California Employment Development Department, California 

Labor Market Division. For U.S. information, U.S. Department of Labor, Bureau of Labor Statistics. 

Median household income in Alameda and Contra Costa Counties exceeded $100,000 in 2020 
(the most recent calendar year information available). This compares to a median household income in 
2020 of approximately $83,000 in California and just over $67,000 in the United States.  

Table 3 shows the median household income for Alameda and Contra Costa Counties, the State 
and the United States for the five years 2016 to 2020. 



A-10

Table 3
ALAMEDA COUNTY AND CONTRA COSTA COUNTY

Median Household Income
Calendar Years 2016 through 2020(1)

Year and Area
Median

Household Income(2)

2016
Alameda County $89,472
Contra Costa County 90,920
California 67,715
United States 57,617

2017
Alameda County $95,550
Contra Costa County 95,062
California 71,785
United States 60,336

2018
Alameda County $101,744
Contra Costa County 101,463
California 75,250
United States 61,937

2019
Alameda County $107,589
Contra Costa County 106,555
California 80,423
United States 65,712

2020
Alameda County $113,518
Contra Costa County 106,484
California 83,001
United States 67,340

_______________
(1) Most recent full calendar year information available.
(2) Median Household Income values are not adjusted for inflation.
Source:  U.S. Census Bureau, 1-Year American Community Surveys.

Wastewater Facilities

The District’s existing Wastewater System facilities consist of, among other things, the District’s 
Main Wastewater Treatment Plant in Oakland near the entrance of the San Francisco-Oakland Bay Bridge 
(the “Main Wastewater Treatment Plant”) and interceptors and pumping stations for the conveyance of 
wastewater collected by the participating agencies to the Main Wastewater Treatment Plant, as well as 
certain wet weather facilities (the “Wet Weather Facilities”) which are operated during wet weather 
events when flows from the participating agencies’ collections systems exceed the capacity that can be 
treated at the Main Wastewater Treatment Plant. 



A-11

The District’s interceptors consist of 29 miles of reinforced concrete gravity pipeline, ranging 
from 18 inches to 9 feet in diameter, and 8 miles of pressure pipeline from pump stations. The 
interceptors collect wastewater from approximately 1,600 miles of public sewers owned and operated by 
the participating agencies. Fifteen pumping stations, ranging in capacity from 1.5 to 60 million gallons 
per day (“MGD”), lift wastewater throughout the interceptors as it travels to the District’s Main 
Wastewater Treatment Plant for treatment prior to discharge of the treated effluent into the San Francisco 
Bay. The Main Wastewater Treatment Plant provides secondary treatment for permitted dry weather flow 
of up to 120 MGD and a maximum flow of 168 MGD during wet weather storm events. Primary 
treatment can be provided at the Main Wastewater Treatment Plant for a peak of up to 320 MGD, with 
peak influent hydraulic capacity of 415 MGD when utilizing an on-site 11 million gallon storage basin, a 
component of the District’s Wet Weather Facilities, which is used to temporarily store peak storm flows 
in excess of the permitted limits for treatment at the Main Wastewater Treatment Plant after flows 
subside. 

Primary treatment removes floating material, oils and greases, sand and silt and organic solids 
heavy enough to settle in water. Secondary treatment biologically removes most of the suspended and 
dissolved organic and chemical impurities that would otherwise reduce the oxygen content of the waters 
of the San Francisco Bay if allowed to decompose naturally. The treatment steps are pre-chlorination, 
screening, grit removal, primary sedimentation, secondary treatment using high-purity, oxygen-activated 
sludge, final clarification, biosolids digestion, dewatering and beneficial use of biosolids through land 
application at farm sites and as feedstock for compost and other fertilizer products. The treated effluent is 
then disinfected, dechlorinated and discharged one mile off the East Bay shore through a deep-water 
outfall into San Francisco Bay.

The annual average daily flow through the District’s Main Wastewater Treatment Plant over the 
last five years has been approximately 58 MGD. See “– Wastewater Flows” below. Peak daily flows from 
the participating agencies’ collection systems to the District’s interceptors increase significantly during 
wet weather primarily due to inflow and infiltration. Inflow is water that enters a sewer system from 
sources such as roof leaders, yard drains, area drains, manhole covers, and cross-connections between 
storm sewers and sanitary sewers. Infiltration is water that enters the system from the ground (particularly 
when saturated due to storms or flooding) through such means as defective pipes, pipe joints, connections 
or manholes. Although the participating agencies’ wastewater collection systems are all separate sanitary 
systems designed to transport only sewage (with a separate stormwater system in place to discharge 
stormwater runoff), all sewer systems have some degree of inflow and infiltration of surface water and 
groundwater.

District facilities designed to address increased flows during wet weather periods include three 
Wet Weather Facilities (Oakport, San Antonio Creek and Point Isabel), as well as five overflow structures 
located at Temescal Creek, Oakland Inner Harbor (Alice Street), Oakland Inner Harbor (Webster Street), 
Elmhurst Creek and San Leandro Creek. 

The 158-MGD Oakport Wet Weather Facility, completed in 1990, provides primary treatment for 
peak wet weather flow diverted along the District’s South Interceptor. Following primary treatment, 
effluent from this facility is currently disinfected and discharged to East Creek Slough in the lower San 
Francisco Bay. The 100-MGD Point Isabel Wet Weather Facility, completed in 1993, accepts peak wet 
weather flows from the District’s North Interceptor, for primary treatment after which the effluent from 
this facility is currently disinfected and discharged to the central San Francisco Bay. The 51-MGD San 
Antonio Creek Wet Weather Facility, completed in 1996, provides preliminary treatment to wastewater 
diverted from the District’s South Interceptor. The effluent from this facility is currently disinfected and 
discharged to the Oakland Inner Harbor, in lower San Francisco Bay. As described herein, the operations 
of the District’s Wet Weather Facilities are subject to a NPDES permit issued by the Regional Board 
which prohibits the District from discharging flows from its Wet Weather Facilities to the San Francisco 



A-12

Bay. See “– Regulatory Matters – Litigation Relating to the District’s Wet Weather Facilities NPDES 
Permit” below. 

The Wet Weather Facilities also serve as storage facilities. After a wet weather event, when the 
Main Wastewater Treatment Plant again has available capacity, wastewater flows stored in these facilities 
can be returned to the interceptors for transport to the Main Wastewater Treatment Plant for secondary 
treatment prior to discharge.

The District’s Wet Weather Facilities increase the Wastewater System’s wet weather capacity to 
724 MGD.

During significant wet weather events, when the carrying capacity of the interceptors and/or the 
treatment capacity of the Main Wastewater Treatment Plant is exceeded or in the event of a major 
Wastewater System failure, the five overflow structures control the location of overflows and allow for 
the discharge of untreated sewage into the San Francisco Bay when necessary to avoid sanitary system 
overflows occurring in the collection system or at the Main Wastewater Treatment Plant. (A sanitary 
sewer overflow occurs when wastewater comes out of the sanitary sewer system, including when it enters 
a street, residence, business or yard. This is usually caused by blockage, failure or lack of capacity). 

See also “– Regulatory Matters” below for a discussion of regulatory framework under which the 
District’s wastewater facilities operate, including its Wet Weather Facilities, and certain litigation relating 
thereto.

Wastewater Flows

Table 4 presents a ten-year record of wastewater flows through the Main Wastewater Treatment 
Plant, expressed as the average daily flow for each Fiscal Year. 

Table 4
AVERAGE DAILY WASTEWATER FLOW

(million gallons per day)

Fiscal Year Ended
June 30 Flow

2012 62
2013 61
2014 56
2015 55
2016 56
2017 69
2018 54
2019 61
2020 61
2021 51

Source:  The District.

Wastewater Source Control Program

The District’s wastewater service area includes more than 19,000 commercial, industrial and 
institutional accounts. See “WASTEWATER SYSTEM FINANCES – Rates and Charges.” In 1972, the 
District began a local source control program. Source control involves the removal of such toxics as 



A-13

heavy metals and organic pollutants before discharging wastes into the sewer system. The District’s 
Wastewater Source Control Program issues permits and requires pretreatment of wastes by certain 
categories of industrial customers. The Wastewater Source Control Program has reduced approximately 
93% of the toxic metals discharged into sewers, and the District’s treatment process reduces the 
remaining toxic metals by approximately another 83%. These two steps together have reduced by 
approximately 99% the toxic metals discharged by the Wastewater System into the San Francisco Bay 
since 1974. Since 1988, the District has expanded its local source control program efforts to include 
pollution prevention. Currently, the District is focused on reducing the discharge into the District’s 
Wastewater System of fats, oils, grease, non-flushable wipes, and contaminants of emerging concern,
such as pharmaceuticals. The District’s pollution  prevention efforts consist primarily of education and 
outreach, including conducting live and self-guided treatment plant tours, distributing publications, 
attending outreach events, and collaborating with numerous partners. In addition, the District sponsors 
several take-back programs for fats, oils, grease and pharmaceuticals.

Biosolids Management

The solid, stabilized organic materials removed from the wastewater treatment process are called 
biosolids. The District generates approximately 75,000 wet tons per year of biosolids from wastewater 